WALLENSTEIN

BXMT3213 Chipper-Shredder

Parts Manual
S/N 2E9US111895S040010 to S/N 2E9US111295040017




Foreword

EMB Mfg. has prepared this parts manual to assist customers in
ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts
with the correct Wallenstein parts are essential to prolonging the life
of your Wallenstein product. Please refer to this manual before
ordering any replacement parts.

All information contained in this parts manual is based on the latest
product specification available at the time of printing this manual.
If your product differs from the specifications contained within this
manual contact EMB Mfg. for information.

EMB reserves the right to alter specifications on their products at
any fime.

Reproduction of this parts manual of any kind is prohibited without
prior written permission from EMB Mfg.

BXMT3213 RevB



Table of Contents

Main Parts

Rotor Housing

Rotor

Discharge Chute

Hub

Wiring Diagram

Decals 1

O V0NN N



BXMT3213 Chipper-Shredder Parts Manual WALLENSTEIN by EMB Mfg.

BXMT3213 PARTS BREAKDOWN

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QrTY
1 1056A602 Torflex with Hub, RH 1 24 771320 Hex Bolt 3/8NC x 2 1
2 1056A603 Torflex with Hub, LH 1 25 171374 Hex Bolt 3/8NF x 1 1
4 1056W402 Jack Stand 1 26 771412 Hex Bolt 7/16NC x 1-1/4 2
5 1056W601B Main Spine 1 27 271530 Hex Bolt 1/2NC x 3 2
3 T056W411 Belt Tightener 1 28 772111 Hex Lock Nut 1/4NC 4
8 1056W615 Shield 1 29 172231 Hex Lock Nut 3/8NC 4
9 2054W403 Light Guard, RH 1 30 172240 Hex Lock Nut, 7/16NC 2
10 2054W404 light Guard, [H ] 31 172251 Hex Lock Nut 1/2NC 2
12 741510 "[" Bushing 1" Bore 1 33 773131 Washer, 3/8 S
13 741613 Sheave, 7.35P " ] 34 173140 Washer, 7/16 2
14 741803 Cenfrifugal Clutch, 3.9P 1 35 173330 Lock Washer 3/8 12
5 746531 Key 174X 1/4x2 1 36 174102 Set Screw #10-24 x 1/4 1
3 746534 Key 1/4x 1/Ax 1-1/4 T 37 176121 Flange Bolt 5/16NC x 3/4 4
7 747146 GX390 13HP Engine T 38 176135 Flange BQ|T, 3/8NC x 2 4
18 761106 Stop, Turn, Tail Light TH 1 39 176712 Self-fapping Screw #10 5
19 761107 Stop, Turn, Tail Light RH 1 40 291301 4.80-8 LRB SportTrail 2
20 761301 License Lamp 1 212 %g;gé‘; < % 't'mgk‘] COL]JF;LGF 7 ;
21 771110 HexBolt 1/4NC x 1 2 arely -hain /2 X
22 171310 Hex Bolf 3/8NC x 1 4 = %zggg; QiOH%S?]‘ijT?W !
2 £71210 Aexdntof A s 12 % 793207 Hold-Down Sfrap, T X 8172 T

46 793210 Battery Cable, Neg 25" 1
47 193212 Battery Cable, Pos 28" 1
48 712432 Snapper Pin 3/8 x 2-1/2 1
49 262101 25' Standard Trailer Harness 1

Page 4 April 2011



WALLENSTEIN by EMB Mfg

BXMT3213 Chipper-Shredder Parts Manual

ITEM PART NO. DESCRIPTION QrY
1 1056W101 Housing, Bottom Rotor 1
BXMT 3209 & BXMT 3213 ROTOR HOUSING 21056102 Housing. Upper Rofor ]
PARTS BREAKDOWN 3 1056W107 Shredder, Chute Flopper 1
4 1056W610 Concave 1
5 1056A301 Assembly, Discharge Chute 1
6 1018W107 Chipper Chute 1
7 1056W617 Hopper Shredder Top 1
] 10561229 Positive Stop Plate 1
9 296503 Manual Tube 3-1/2 Short 1
1018L994 Chipper Chute Flap Clamp 1
10565604 Flap, Hopper 1
725103 2-Bolt Flange Bearing, 1-1/4 2
231301 Spring 17mm x 140mm Medium 1
1056M304 Knife, 3" Ledger 1
278301 Machine Screw 1/4NC x 3/4 4
772111 Hex Lock Nut 1/4NC 7
278303 Machine Screw #10NF x 1/2 3
172752 Machine Nut, #10NF 3
176211 Carriage Bolt 1/4NC x 3/4 3
776121 Flange Bolt 5/16NC x 3/4 8
773131 Washer, 3/8 2
171372G8 Hex Bolt 3/8NF x 5/8 Gr8 2
172561 Flange Nut 5/8 NC 4
171617 Hex Bolt 5/8NC x 1-3/4 4
772911 Acorn Nut, 3/8NC 2
771310 Hex Bolt 3/8NC x 1 2
172231 Hex Lock Nut 3/8NC 2
176134 Flange Bolt, 3/8NC x 1 1
April 2011 Page 5



BXMT3213 Chipper-Shredder Parts Manual WALLENSTEIN by EMB Mfg.

BXM32 ROTOR PARTS BREAKDOWN

ITEM PART NO. Description QTY.
1 1056M108 Knife,Shredder 27
2 1056M115 Spacer, Shredder .580 24
3 1056M303 Knife, 3" Rotor 2
4 1056M626 Retainer Rod Head 3
5 1056W103 Rotor 1
6 1056W614 Hammer Retainer Pin 3
7 171372G8 Hex Bolt, 3/8NF x 5/8 G8 4
8 172231 Hex Lock Nut 3/8NC 3

Page 6 April 2011



WALLENSTEIN by EMB Mfg

BXMT3213 Chipper-Shredder Parts Manual

1056A301 PARTS BREAKDOWN

ITEM PART NO. Description QTY.
1 1012W208 Assembly, Hood Latch 1
2 10561327 Ring 1
3 10561329 Plate, Spacer Ring 1
4 1056L330 Plate, Hood Cature 1
5 10561333 Deflector, Discharge Chute 1
6 10561334 Ring 1
7 1056W306 Discharge Chute 1
8 219313 Knob, 5/16NC Female Stud 2
9 771107 Hex Bolt 1/4NC x 3/4 6
10 771110 Hex Bolt 1/4NC x 1 2
11 772111 Hex Lock Nut 1/4NC 8
12 172914 Acorn Nut, 5/16NC 2

April 2011

Page 7



BXMT3213 Chipper-Shredder Parts Manual

WALLENSTEIN by EMB Mfg.

1000# 4-BOLT HUB PARTS BREAKDOWN

ITEM PART NO. DESCRIPTION QrY
1 723201 L44643 Cone, L44610 Cup 2
2 728301 Double Lip Seal 1-1/4 Shaft 1
3 729201 Grease Fitting, 1/8NPT 1
4 772931 Lug Nut 1/2NF 4
5 791201 1000# 4-Bolt Hub 1
6 791801 Dust Cap 1.98 Bore 1

ITEM PART NO. DESCRIPTION QTY
10 772691 Slotted Hex Nut TNF 1

ITEM PART NO. DESCRIPTION QTY
15 712322 Cotter Pin 3/16 X2 1

Page 8 April 2011




WALLENSTEIN by EMB Mfg

BXMT3213 Chipper-Shredder Parts Manual

April 2011

— RIGHT SIDE
Bl - BLUE
Br — BROWN
Gr- GREEN
Rd - RED
Y1 - YELLOW
Bk — BLACK
Wh - WHITE STOP
\ TAIL
Cr D TURN
4-WIRE
EXTEND PAST Br
COUPLER BY 24" |
——Gr =
Yl
Br
_Wh_________—————l LICENSE
. LAMP
GROUND ALL| Wh
commoN | | Br =)
TO FRAME @
= Br
STOP
M TAIL
TURN
LEFT SIDE
Page ¢



BXMT3213 Chipper-Shredder Parts Manual

WALLENSTEIN by EMB Mfg.

BXMT3213 DECAL BREAKDOWN

ITEM PART NO. DESCRIPTION QTY
1 294056 WALLENSTEIN Decal 1
2 294019 1" Dia. Made In Canada 3
3 294063 BXMT3213 Decal 2
4 794007 DANGER - Rotating Blades 6
5 194006 CAUTION - Read Manual 1
6 794012 WARNING - Rotating Part Hazard 1
7 794008 DANGER - Thrown Object Hazard 5
8 794013 DANGER - Missing Guard 1

Page 10

April 2011




WALLENSTEIN by EMB Mfg BXMT3213 Chipper-Shredder Parts Manual

Decals BMXT3213

794006

~

194056

4\ CAUTION

* N3ad and ardorstans opimstor’s menJs! 5o
Hathyy Aevims salety inatr amwas woaly

* T e 0FF 400 wedd Bsabie sogew.
FOVC 130000 bty B DaSE ¥\ pour poeet, 3ot
Pun brake st sl 1o o T e et b Mop
DAtoN MEARTNG, BV, MarTAnnG

rOeTAg t roNGg e
* Kaeg) the wirk g e Slams aved bive of datiris 9 revert dpcng o
gy Operws ordy on kv g,

* Quse 37 SRCLN TN COWT Darfon Cporstng,

© D056 990 9eca oA GRS, dOfactons 30 sheds Setore tartng

o Ko byt s n) g S, o goond corniiien wed by

794063 e

* Koep henss, fot, haw 03 sl sway irom mevag cafts. Never
s b At | ourn it .y

o Kol Wtenbon @ nersd A wsghes wpd @il s os vt
© O ron DS echarge 3l peipie, smmas o Ladas. et var
€308 WOOd EHDS 1M S20U0 10 CRSS Ay

* 00 rot alow chilren. anmas or snsedcriond pooche o
woka wes

* D010k FEn MACANS e § RS Buking 10 Srevert pryTaon
Vo eaore eahaat

* Uine cars when Seatiog materm’ oo chgoes. Do 2ot servd swin
bt Care, rooes, e Of Glher Korwgr rutidel Ko wood
SRS 1 1GPBON MENeNE! IXNNNE GRODA SICD T TIGHNG,
wigem of aad plaos o ey 1 poe pocket wd wat o el
FOANG DIFtE 10 S0 Daftre MmOV MEtesl SNdr Irpeng.
Fa0est mackea 10 Baragat o oM 2a bt mRein Ay
[SEeeY

o Ahvwys worr FRE (Porsona Prosecive EQupomn) saeh m saiety
SO0Fe3 and Renvy (JOVEE RASHIVE' OSETEY MathG
* Do not plece Mnds or sy Socy parts #Aa feed Baopr deng
ot
o D it en oF DOt ST st e o & By
29401 9 © D0 10t EA0ed 3 5% TV (Raed whon WInRpog. Cross sataty
Chars under Mch ou e model when sttachung i § Lk
e
-

>

curTing sLaves N\

Keep hands and feet out of

inlet and discharge openings
while machine Is operating to
avold serious personal Injury.

N

Stop engine, remove spark plug
wire and allow machine to come ] -
to a complete stop before ) ~ MISSING GUARD HAZARD
clearing obstructions or making * Close and all guards and
fjust t before operating.
294007 * Do not operate without guards and
2 " shiclds, 234013 )

794012

794008
i

ROTATING PART HAZARD

KEEP AWAY THROWN OBJECT HAZARD
- . To prevent serious injury or death from
To prevent serious injury or death from . 2
rotating parts: thrown objects: )
« Turn machine off, stop and disable * Turn machine off, stop and disable en-
engine, remove igv;ition key and place gine, remove ignition key and place‘m
in your pocket, set park brake and wait your pqcket, set park brake and vq(alt for
for all moving parts to stop before all moving parts to stop before adjusting,
adjusting, servicing, maintaining, servicing, maintaining repairing or un-
repairing or unplugging. plugging.
« Close and secure guard before operating. * Do not direct discharge duct towards
. g ~ people, animals or property. Always wear
:,:,:5 f?::,d:,su’:;‘p';:,,'r""d clothing appropriate safety gear. Keep hands and
¢ 2 | feet out of discharge openings.
i J L« * Keep others away. 294008

e

April 2011 Page 11



(WALLENSTEIN

WALLENSTEIN Products Manufactured by:

EMB MFG Inc.
4144 Boomer Line

St. Clements, Ontario
Canada NOB 2M0
Phone: 1-877-695-9283
Fax: 519-699-4146
www.embmfg.com



